Radiance BV30 vodeis 2600,2601, 2602, 2603

VERMONT CASTINGS REPLACEMENT PARTS

llem/Mode! Number Part Number Item/Model Number Part Number
1. TOP 1301075 10. INNER FLUE COLLAR 1301009
2. FRONT 1301063 11. INNER FLUE COLLAR PIPE ADAPTOR 1301010
3. LEFTEND 1301109 12. DRAFT DEFLECTOR 1408770
4. RIGHT END 1301111 13. HEAT EXCHANGER TOP 1301054
5. BOTTOM 1301059 14. CONVECTION HOOD 13010565
6. FRONT FETTLE 1301005 15. CONTROL DOOR 1301013
7. GRILLE 1301056 16. LEG 1303225
8. FRONT LATTICE 1301007 LEGS (SET OF 4) 5000360
9. FLUE COLLAR 7000969 17. FIREBOX 1301057




VERMONT CASTINGS REPLACEMENT PAR)

Radiance BV30 cont.

ltem/Modse! Number Part Number ltem/Model Number Part Numt
18. FIREBOX EXTENSION 1301064 TOP *1075
19. GLASS 1601290 GREEN FLUE COLLAR 23109¢

20. GLASS BETAINER 1408637 REB-FHOE-COLEAR NA

21. 5/16" GASKET FOR GLASS (5 FEET) 1203588 ___SUBSTITUTE: 131505

22. REAR SHROUD 5002976 SANDFLHHGOLEAR NA

FRONT LATCH 1601509 SUBSTITUTE: 132505
GAS LOG SET o 5002933 LATTICE (FANLIGHT) “1007
WIRING HARNESS 5002998 FETTLE *1005
VENT SWITCH ASSEMBLY 5802946 Hardware

BURNER ASSEMBL 5002962

kIPG %%%‘(,EE%% %TVT(I:'—I' ggg:ggg {1::?9.'1232 a:i)ffislngHTzl;NZEDﬁ FLUE COLLAR) 12008t

e Rt T 1/4-20 X 1/2 PH RD HD (6-REAR SHROLID TO ENDS,

Burner Parts . SAFETY LABEL TO CONTROL DOOR, 2-LATTICE TO FRONT,
COMPLETE VARIABLE BUBRNER- NG 0005090 2-FETTLE TO FRONT_HEAT SHIELD TO FRONT) 12008¢
COMPLETE VARIABLE BURNER- LP 0005091 10-24 X 3/4 PH PAN HD (STRAIN RELIEF FOR
NG CONV KIT (VAR BURNER) 0005092 WIRE HARNESS ASSEMBLY) 12008
LP CONV KIT (VAR BURNER]) 0005093 1/2-20 X 3/8 PH PAN HD
REGULATOR CAP KIT- LP 0005094 {4-GLASS CLIPS, HEAT SHIELD TQ FRONT) 12009¢
REGULATOR CAP KIT- NG 0005095 1/4-20 X 2 PH PAN HD
BURNER TOP WITH NEW CARRY OVER PORTS 1408877 ___{2-FLUE COLLAR TO DRAFT HOOD) 12009¢
PILOT TUBE WITH FiITTINGS 0005916 1/4-20 X 1/2 HEX HD CS8 (2-DRAFT DEFLECTOR
INJECTOR TUBING 1601600 .. TOHEAT EXCHANGER TOP) 120130
3/8" CLOSE NIPPLE 1604423 1/4-20 X 3/4 HEX HD CS (2-INNER FLUE COLLAR
3/8" PIPE TEE 1601358 TO HEAT EXGHANGER, LEFT END, RIGHT END,

5/16" INJECTOR TUBING 1601561 ____ 2-CONVECTION HOOD TC FIREBOX) 12013
CHUNKY EMBER STRIP 1408773 1/4-20 X 1 HEX HD C8 (4-FIREBOX EXTENSION,
COMPRESSION ELBOW 1601307 HEAT EXGHANGER TOP TC CONVECTION HOOD,
CONTROL VALVE BRACKET 1408775 CONVECTION HOOD TO FIREBOX) 12013:
GAS LOG SET 5002833 1/4-20 X 1 1/2HEX HD CS (3-FRegox TO BOTTOM) 12013t
INJECTOR #82-900- NG 1601313 1/4 PLAIN FLAT WASHER (3-AIREBOX TO 8OTTOM,
INJECTOR # 82-300- LP 1601315 LEFTEND, RIGHT END, 4-TOF TO ENDS, 4-AREBOX
INJECTOR BRACKET 1408778 EXTENSION TO FIREBOX, 2INNER FLUE COLLAR TO
J TUBE W/ SHUTTER 1601580 HEAT EXCHANGER TOR 2-CONVECTION HOOD TO AREBOX) 120243
GAS VALVE (VARIABLE) NG 1601751 1/4 FL WASHER 2-BURNER TO BOTTOM,
GAS VALVE (VARIABLE) LP 1601762 SAFETY LABEL TO CONTAOL DOGR) 12024
PIEZO IGNITOR 1601304 1/4 FENDER WASHER
PILOT ASSEMBLY-NG INCLUDES PIEZOWIRE 1601631 {CONTROL DOOR TO BOTTOM) 12025.
PILOT BRACKET 1408774 1/4-20 HEX NUT (4-TOP TO ENDS, SAFETY
THERMOPILE 1601311 LABEL TO CONTROL DOOR) 120321
THERMOPILE JUMPER CABLE 1601376 10-24 HEX NUT (STRAIN RELIEF TO WIRE HARNESS)  12032¢
. VENT SWITCH ASSEMBLY (INCLUDES WIRE TIE (STRAIN AELIEF) 12047¢
BRACKET WITH SNAPSTAT ATTACHED) 0005894 ._..3/8-16 X 1 HEX HD CS (4-LEG BOLTS) 12014
VENT SWITCH WIRE (2 NEEDED) 1601560 3/8 FL WASHER @4-LEG BOLTS) 12024¢
WIRING HARNESS{ON/QFF SWITCH) 5002998 10-24 X 3/8 PHILLIPS PAN HEAD ¢4-LATCHES
VENT SWITCH WIBE HARNESS 5002946 TO BOTTOM, 2-VALVE TO VALVE CONTROL BRACKET)  12009¢
4 POSITION TERMINAL BLOCK 1204896 1/4-20 X 1 1/4 HEX HEAD CAP SCREW
FRONT HEAT SHIELD 1408776 (CONTROL DOOR 70 BOTTOM) 120137
516" WIRE CLAMP 1203057 FL TEFLON WASHER
LP PILOT CONVERSION KIT 1601324 {2-CONTROL DOOR TO BATTOM) 120241
1/4-20 FLEX LOCK HEX HEAD NUT

“Use the following prefixes for Enamel Parts: . {CONTROL DOOR TO BOTTOM} 120321

232 - Red 132 -8and 231 - Green 1/4-20 X 1 1/4 THD ROD @-TOP TO ENDS) 120421
LEG ONLY *3225 1/4-20 X 3/8 88 PHILLIPS PAN HEAD (4-8URNER TOP
FRONT “1063 TO BASE, 2-PULOT BRACKET, 2.VALVE BRACKET, 2- J TUBE) 12010¢
LEFT END “1109 8-32 X 1/2 BRS PHILLIPS PAN HEAD (z-riLoT
RIGHT END *1111 TO BRACKET, 2-TERMINAL BLOGK TO BHACKET) 12010¢




Radiance BV30 cont.

VERMONT CASTINGS REPLACEMENT PARTS

ltermyModel Number Part Number ltem/Model Number Part Number
3/8 X 1/8 REDUCING BUSHING (8UANeR) 1201901 :

1/8" #047-184 LOCKNUT (BURNER) “Tigotgoy  [anKi#sozs
#47-64 FERRULE (BUANER) 1201908 FINGERGUARD 1601566
8mm FEMALE COMPR. #047-63 NUT guansr) 1201910 __ BLOWER 1601552
“T7#10 X 1/2 PHILLIPS PAN HEAD SMS POWERCORD _ “ 1601482
(INJECTOR BRACKET TO J TUBE,2-VENT SWITCH BRACKET __..STRAIN RELIEF WIRE 3/8" CLAMP (2 USED) 1204751
TO REAR SHROUD, 1-WIRE CLIP TO SWITCH BRACKET)____1202058 __. 3TERMINAL STRIP 1204897
8.32 HEX NUT (2-PILOT TO BRACKET, _ ... JUNCTION BOX 1408766
2. TERMINAL; BLOGK TO BRACKET) 1203273 . BLOWER BRACKET 1408767
1/4-20 X 1 PHILLIPS ROUND HEAD , __BLOWER HEAT SHIELD 1408769
(2-BURNER TO BOTTOM) 1200907 ~ RHEOSTAT ASSEMBLY 5002934
""" 1/4 FLAT WASHERS (2 BUANER TOBOTIOM) _ 1202473 ——SNARSTAL 1601554
1/4-20 X 1 HEX HD LVLR BOLT w66 LEVELLERS) 1201745 RHEOSTAT 1601653
#8 PLN FLAT WASHER (14- BRASS THIM TO FRONT)__ 1202465 PUSH NUT 1203365
10-24 x 1/4 PHILLIPS PAN HEAD ~ KNOB PUSH ON 1604419
(4-L ATCHES TO 8OTTOM) 1200080 10-24 X 5/8 PHILLIPS PAN HEAD (2 USED) 12009886
TEFLON ELAT WASHERS 1/4-20 X 1 QVL PT SOC SS (2 USED) 1200436
{2-CONTROL DOOR TO BOTTOM) 1202419 8-32 X 3/4 SLOTTED RQUND HEAD (4 USED} 1201 05_7
10-24 HEX NUT (2 USED) 1203251
Gaskets " 8-32 HEX NUT (4 USED) 1203273
5/16" FIBERGLASS GASKET ] 1/4 EXT STAR WASHER (2 USED) 1202461
(6' FIREBOX EXTENSION) . 1203668 __ #10X1/2PHILLIPS PAN HEAD SMS (8 USED) 1202058
J TUBE FIBERFRAX GASKET (1 USED) 1203683 1/4-20 PL NUT (2 USED) 1203210
E:\)S T(?’? TOP FIBERFRAX GASKET (1 USE’“DJ ;gggggg The Vermorl Castings, Majestic Products Company raserves the n'g';ht to make

changes in design, materials, specifications, prices and discontinue colors and
products at any time, without notice.

Vermont Castings, Majestic Products
410 Admiral Blvd. » Mississauga, Onlario
Canada LST 2N1 « 905-670-7777
www.majesticproducts.com

10/¢






